‘v 9 RECP Experiences (&)
2t amd O " U-F‘ITP

nECPret

RECP Experiences in Pulp & Paper Sector, Gujarat, India

Achievements at a Glance

Gujarat Cleaner Production Centre (GCPC) is working with Deutsche Gesellschaft fur Internationale
Zusammenarbeit (GIZ) GmbH - Germany and Gujarat Pollution Control Board on best available
techniques implementation in Pulp and Paper in Gujarat. Using the case studies from various Best
Available Techniques Reference Documents, Guidance of Sector Specific Experts and Industries, 19
different pilot case studies were identified and implemented. For Pulp and Paper sector the total
investment is USD 834375 (One time) and saving was USD  436817.18
(Yearly). Also, the shortest payback period is 10 Days for Pulp and Paper sector. The BAT involves the
[...]
¢ Due to acidic nature, COD and TSS are also increased in the effluent.

AFTER:

o Surface sizing of paper refers to the application of starch by means of a size press or film press
which is placed after the M.G. Cylinder and 6 nos. Dryers. This process replaces the acidic sizing
to neutral sizing.



RECP Experiences G (@)
URITED NATIONS LI-.T'?‘IHE—P

e In surface sizing, Retention Aid K-301 150 gm/Ton and PAC (Poly Aluminium Chloride) 15
Kg/Ton are added as sizing agent to both sides of the paper web, as it passes through rollers that
press the size on the sheet and remove excess size.

e It Increases internal and surface strength from 16-18 BF (Burst Factor) to 24 BF, improved
printing quality and paper stiffness. Surface sizing also affects the printing process by altering
paper absorbency, flatness, density, fiber consolidation.

Economical benefits

The Capital cost invested by the industry was 86,042 USD and a total revenue increase due to product
quality improvement was estimated as 56,285.85 USD per annum giving simple payback in 19 months.

2. Broke & Trimming Reprocessing Optimization
Description

The term 'broke' refers to any formed paper from the
beginning of the paper making process to the finished
product. Broke will exist in many forms and varying
quantities and it will always be generated by the paper
making process. Depending on the particular case, machine
broke will be generated at different locations.

The main goal of a broke system is to return the paper fiber
back to the process with no disruption in the uniformity and
quality of the stock flowing to the paper machine. The amount
of broke produced during papermaking is normally 5 - 20%
of the machine capacity.

This case study describes, how in the pilot industry, the paper
machine broke and trimmings generated were collected and
fed back into the pulper for reprocessing,

Implemented technology / technique
BEFORE:

e During the paper reel production, prior to final packaging of the rolls, the paper is required to
pass through the Pop Real & Re-winder process, in which paper broke & trimmings of about 5%
(3 Ton/Day) are generated as process waste.

o This waste was collected and recycled by directly feeding into the Hydro Pulper for reprocessing
and thereby again undergoing the entire cycle of process steps.

o This reprocessing accounted for additional costs in terms of energy, man power and chemicals
consumed, eventually increasing the overall production cost.

INDUSTRIAL DEVELOPMENT ORGANIZATION  Usited Matinns Envirarsss Pregremms



RECP Experiences @ &

UNITED NATIONS UNEP
el P

INDUSTRIAL DEVELOPMENT ORGANIZATION  Usited Nations Enviranssn

o Continuous reprocessing of fiber also degrades the fiber strength and thus affects paper quality.
AFTER:

o With small operational change in the process, the broke & trimmings are now directly fed to the
Machine Chest through fan pump in place of Hydro Pulper.

o This change in process circumvents additional reprocessing of material by again undergoing 8 to
9 process steps, and therefore helps in optimizing the costs of power, chemicals, man power etc.

e It directly results in net saving of energy (electrical power used in reprocessing) to the tune of
approx. 50 kWh/ton of paper.

e By avoiding reprocessing, the strength of fibers is also found to be improved giving an improved
paper quality.

Economical benefits

e The company implemented change in March 2014 by investing an amount of 159.337 USD.

e The observed savings in the electric cost was 478.69 USD per month, giving simple payback of
10 days.

e The total savings of 5,736.13 USD per annum (only electricity cost) is thus estimated.

3. Condensate Recovery
Description

Paper recycling industry is a water intensive sector and a
substantial quantity of water is used for production of steam.
Therefore, generation of waste water in any form subsequently
increases the hydraulic load on the ETP/CETP.

This case study reflects how recovery and reuse of hot water
streams within process not only saves the water for reuse but
also conserves valuable thermal energy which in turn reduces
the fuel consumption to generate heat. Reduction in steam
leakages also improves the overall condensate recovery in the
system.

Implemented technology / technique

BEFORE:

e Transfer of paper pulp from the pressure zone to the drying zone, resulted in removal of
moisture, thereby, increasing the pulp consistency from 45%-50% up to 94%. For the purpose, a
total 21 units of drying cylinders are installed for removal of moisture. The heating of these



)
o o
0t a) O

ﬂtc Pnf.‘f INDUSTRIAL DEVELOPMENT ORGANIZATION  Lisited Matinrs

)s) ] (HERY, 20w,
)/ RECP Experiences g (&)
ITED NATIO UNEP _

dryers was carried out by indirect supply of steam and eventually the steam converts to the
condensate.

Industry was able to recover only 48% of the condensate out of total steam supplied. The loss of
condensate was due to leakages of steam in supply network as well as due to condensate
handling losses,

The plant was losing valuable heat content of the condensate. The maximum feed water
temperature achievable at boiler was also only 80 °C.

AFTER:

A thorough inspection of the complete steam distribution system was done to identify the steam
leakages.

The leakages as found in the steam network as well as the condensate return were plugged and
rectified.

The total condensate recovery increased from 48 % to 68 % of the total steam supplied,
resulting in an increase of feed water temperature at boiler up to 86.5 °C (Average). This helped
in reducing the overall fuel consumption of 681 tons per annum.

Economical benefits

The capital cost invested by industry was only 318.67 USD with total savings achieved by reducing fuel
consumption was 5,736.13 USD per annum with simple payback in 20 days.

4. Continuous Operation of Clarifier as “Save All”

Description

'Save-all' devices (typically drum or disc filter or dissolved air flotation units etc.) that separate solids
(fibers and filler) from the process water. An efficient save-all system that produces clarified water
with a low suspended solid content is essential to use process water instead of fresh water for select
applications. This case study addresses how an efficient ‘Save All’ makes good environmental sense in
the paper production process.

Implemented technology / technique

BEFORE:

The surplus flow from different 1 e
storage / holding systems was going Process Existing
to ETP and was intermittent, thus the Pant Frocees v Clerine
clarifier =~ operation @ was  not nisrmiten
continuous. Claries
The recirculating water quality from Flow
ETP to process was very poor due to

Filter ’

Press

Sludge
with
Fitre




RECP Experiences G 7y

b e
\"!-‘_%;-\u:‘-? \J_.l"ﬁv
L
UNITED NATIONS | nll b
INDUSTRIAL DEVELOPMENT ORGANIZATION  ieaed & l":rl_..r:'l.lz'.I Erogrm

stagnation of organics resulting in bio-fouling.
e There was hardly any recovery of fiber, which in turn increased solid sludge generation at

sludge dewatering system. Saveanove -
AFTER: -
Procsss Water
_'IEI erere Severl

e The existing clarifier was made into Pracess
continuous operation as “save all” since S Storage
March 2014, due to which recirculating ereon E#E:
water quality is improved from overflow
of clarifier. The clarified water is now Sludge wihout
recirculated to process. Water

s . . Hecovered Clanher

e Underflow of clarifier is now passing Fire Under
through Sliding Screen for recovery of Flaw
fiber which is reused into the system. !

e This reduces the TSS up to 40% in non- stige Hit | f e |
recoverable impurities which were oreen e | s
earlier going directly to the filter press et
and finally as sludge.

e The problem of high sludge generation and its eventual disposal is also resolved. The actual
savings are not yet accounted.

e The recirculating water quality from ETP to process was very poor due to stagnation of organics
resulting in bio-fouling.

e There was hardly any recovery of fiber, which in turn increased solid sludge generation at
sludge dewatering system.

Environmental benefits

The capital cost invested was negligible, since the TSS level has been reduced by 40 %; the value of
recovered fiber is significant.

5. Efficient Fiber Recovery through Poly Disc Filter & Quality Process Water for Recirculation




/ '_-_—'.._- .

1 (RN o<y
‘1 % RECP Experiences i (o)
"'*'I'md l:“”‘ﬂ e '\J'.‘-? "--fg
UNITED NATIONS UNEP
ﬂl:CPner |NDUSTRIAL DEVELOPMENT ORGANIZATION  Listed Mainss Enviranment Pregramme

Description

The process water from paper machine, passing through the poly disc filter via side hill screen, results
in recovery of valuable fibers to be reused. This case study depicts how treating of overflow with
coagulating chemicals such as Delfloc-5310 (Polyelectrolyte Polymer) reduces the TSS, results in
improved recirculation of water.

Implemented technology / technique

BEFORE:

The surplus process water flow mainly from machine area was directly fed to the “Save All” via
Side hill screen. The side hill screen generates high levels of residual fiber content as the fiber
recovery is not efficient.

The under flow from Save-All was diverted to ‘Sludge Holding Tank” contained for post
dewatering in centrifuge, while the overflow with high TSS (>400 mg/lit) was recycled back to
process for reprocessing of fiber (internally and via “Save All” system) to various production
steps. This leads to the reduction in strength of ~ : :

the fiber as well as increased reprocessing cost.
The presence of fiber in recirculating streams §
also results in problem of biofouling and |
unnecessary increase TSS in the filtrate.

The quality of recirculation water was checked
for COD and if it exceeded 5000 mg/liter, then
certain quantity was purged to downstream
biological treatment system, to avoid potential
effect on product quality.

AFTER:

Under this intervention it was decided to pass the surplus process water from the machine area
through a “Poly Disc Filter“the after side hill screen, in the process flow. This is expected to
recover about 0.5% fiber (based on 160 TPD capacity) from water process stream and reuse it
into the process.

The filtrate from poly disc filters to be stored in a new tank with a capacity 100 m3 per day.
Where Delfloc 5310 is introduced as a “Coagulant” through an online dosing system.

The dosed water is transferred to the existing Save-All where the coagulant will absorb the
remaining fibers & fines (TSS) from the water, the flocs generated settles at the bottom of the
Save-All. The overflow from Save-All (TSS<100 mg/liter) is recirculated to the process plant
which will also eliminate the biofouling within process water and the underflow goes to the
sludge dewatering system through centrifuge.



| . i _

\ 9 RECP Experien i sy
n‘\%‘:r:mﬁéf/;’? C pe eheces ‘*"i‘i\'@? %!!A‘;'
=4 INITED NATIOR ] D
nECPret s Ry AL o wiia e LNH

Economical benefits

The capital cost incurred in the process was USD 239005 and the estimated savings was of USD 57361
per annum giving a payback period of in 4 years.

6. Efficient Fiber Processing by Recovery through Rotary Screen-1

Description

Removal of contaminants and recovery of fibers and fines from process water including centri-cleaner
& pressure screen rejects is necessary for cleaning process water. This case study describes how use of
Special Rotary Screen helps to maximize the process of recycling as well as recovery of fiber.
Implemented technology / technique

BEFORE:

e The Centri-cleaner reject and Pressure Screen reject containing fiber (0.5% of total production
160 TPD) were under constant re-circulation in paper machine process water which reduced the
quality of water as well as that of product due to reduction in strength of the fiber and TDS built-
up within process water.

AFTER:

e The Centri-cleaner & Pressure screen rejects are isolated from paper machine circulating system
and subjected to a dedicated rotary screening system to recover fiber and water.

o Installation of a 0.5 mm slot Rotary Screen system is done for the isolated stream.

Economical benefits

The capital cost incurred in the process was 239,005 USD and the estimated savings was of 57,361.37
USD per annum giving a payback period of in 4 years.



v RN P
RECP Experiences g £y
oy pLY
UNITED NATIONS ;]
INDUSTRIAL IZ'ITI :t‘:J:l:.:.lz'u‘:J[\-.ZI?l--’-'.".".'\.'I-:'I\l Lisitead b l:,ILI"!IZ.'I Erogrm
7. Efficient Fiber Processing by Recovery through Rotary Screen-2a
Hydro Pulper High Density Faper MWC Cylinder
Cleaner Chest (] Nculd
hachine
I |
Filrate
el Micing Boze Plestic wasie + Fibre
& Floating Impurities
ﬂ Recycled Frocess Water {manually}
. e S ) Water —— Solid waste
Description sy | {including fibre) as
= FPrimary Sludge

Removal of contaminants and recovery
of fibers and fines from process water including cylinder mould filtrate is necessary for cleaning
process water. Use of Special Rotary Screen helps to maximize the process of

recycling as well as recovery of fiber. This case study describes how the above could be effectively
achieved by using a Special Rotary Screen.

Implemented technology / technique

BEFORE:

o Filtrate from Hydro Pulper (intermittent) and High Density Cleaner (intermittent) with filtrate
from Cylinder Mould combined with Paper machine chest (continuous) are mixed in mixing box
where floating impurity removal was practiced through manual operation, the filtrate of which
is sent to ETP after removal of floating impurities. Thus resulting in low removal efficiency of
fiber and fines.

e The practice increased SS (suspended solids) and TDS (Total Dissolved Solids) in filtrate water
being sent to ETP from Mixing Box. This increased solid waste from primary clarifier in form of
sludge and was required to be disposed to TSDF site.

e Since the filtration/scr. is not done and the streams are mixed, the valuable fiber leads to the
sludge with fines & contaminants through ETP.

AFTER:
The stream lines for Hydro Pulper (intermittent) and High Density Cleaner (intermittent) made first

loop and segregated from the stream from Cylinder Mould combined with Paper machine chest, which
made the second loop.



\ - ) 1 ERY posny
\‘\1 J/‘*‘;’SJ RECP Experiences Ly )
2 ard O . LTrTE p

e The Rotary Screen (B2 Thickener, 80 mesh sizes) is installed; it recovers the fibers by screening
the filtrate of both the loops separately as per availability of filtrate. The improved filtration /
screening improved the process water

| . . . .
N e High Dm.-w-: 1 | Pepermc Cyting= ] quality which can be recirculated in the
I S 01 L= mechine |l process loop. At the same time, the
I ] I 1 : ) .
I 1 : s | fiber recovery was improved which can
ECOVET .
1 Recowersd | rwme 1 [ Fitets Fibre | be recycled in the process loop.
I 1ore I I I
1 Rotary Soreen 1 1 Rotary Screen |
1 150 meshsize) | 1 I {80 mesh size) I
| ' | I . The rotary screen was installed prior to
———————— — Plastic weste & o .
Frocmes W sier Floating Impurifies | clarifier, which recovers 50%-60% of total
Recy cled ! ! . fiber which was earlier going into the sludge
Water ETEFri ) ) i '.\.'s.lstel
C‘.Iarir;in:ﬂ — E;c:rfsq;?f-:ﬁ;;l:s (0103 Ton/daY).
Economical benefits

Capital investment of 28,680.68 USD and with minimum operating cost, industry saves 7,170.172 USD
(Fiber recovery cost only) giving a payback period of 4 years.

8. Efficient Plastic Waste Handling
Description

In a waste paper based paper mill, plastic waste (about
3% per ton of paper) in is generated loose forms. This
case study depicts how handling of compacted bailed
plastic waste imparts more efficiency in terms of
storage, manpower & transport.

Implemented technology / technique
BEFORE:

o After screening, plastic waste was manually collected onsite and then transferred to another
plant located within Vapi for making plastic roof sheets.

e Plastic waste generated from the process is being stored onsite in loose condition and thus
requires significant space, additional manpower to handle & transport the plastic waste from